
Ontario Clean Water Agency – Minesing Well Supply System 
 

 
ANNUAL REPORT 

 

 
 

 

 

 

 

 

 
 

SHELBURNE 
WASTEWATER TREATMENT 

SYSTEM 
 
 
 

FOR THE PERIOD: 
JANUARY 1, 2021 – DECEMBER 31, 2021 
 
 
 
 
 

 
 

Prepared for the Town of Shelburne 
by the Ontario Clean Water Agency 

 

 

 



Page 1 of 12 

 

 

Table of Contents 
1. System Description ......................................................................................................................... 2 
2. Monitoring Data and Comparison to Effluent Limits ........................................................................ 5 

2.1 Sampling Frequency ................................................................................................................ 5 
2.2 Effluent Objectives and Effluent Limits ..................................................................................... 6 
2.3 Comparison of Data to Effluent Objectives and Effluent Limits ................................................ 6 
2.4       Additional Monitoring Parameters ........................................................................................... 9 
2.5 Overview of Success and Adequacy of the Works; .................................................................. 9 

3. Operating Problems and Corrective Actions ................................................................................. 10 
4. Major Maintenance Activities ........................................................................................................ 10 
5. Effluent Quality Assurance and Control ........................................................................................ 11 
6. Calibration and Maintenance Procedures ..................................................................................... 11 
7. Efforts and Results Achieved in Meeting Effluent Objectives ........................................................ 11 
8. Sludge Generation ........................................................................................................................ 12 
9. Complaints.................................................................................................................................... 13 
10. By-pass, Spill or Abnormal Discharge Events ........................................................................... 13 
11. Notice of Modifications .............................................................................................................. 13 
12. Summary of Completed Modifications ....................................................................................... 13 
13. Additional Information................................................................................................................ 14 
 

 
Appendix A: Performance Assessment Report  
Appendix B: Sludge Haulage Summary, Sludge Quality Analysis, & Septage Receiving  
Appendix C: Calibration Reports 
Appendix D: Process Flow Schematic 

 

  



 
ECA # 6413-ABLQQS 
Annual Performance Report:  January 1, 2021 to December 31, 2021 
Town of Shelburne: Shelburne Wastewater Treatment Plant 

Page 2 of 14 

 

1. System Description 
  

The Town of Shelburne is a community of approximately 9,993 people located approximately 100 
kilometers northwest of Toronto.  The community first obtained a waste disposal system in 1968 with 
the construction of a 5.5 ha lagoon and associated gravity collection and pumping system.  The Town 
grew consistently over the years and eventually overloaded the lagoon system.  In July 1981 
construction was completed on a wastewater treatment system located at the present location.  This 
expansion consisted of a new trunk sewer, pumping facilities, secondary and tertiary treatment and 
modifications to the existing lagoons which now provide storm and effluent holding during excess storm 
flows and plant upsets and maintenance. 
The facility consisted of a wet well, a manual screen, grit channels, an oxidation ditch, one secondary 
clarifier, four effluent sand filters and a chlorine contact chamber.  The oxidation ditch used two brush 
rotors. The facility operated as an extended aeration plant in this configuration from 1981 until 
December 1999.  
A major expansion (Phase 1) took place at the Shelburne WWTP in 1999, changing the configuration of 
the plant and the method of treating wastewater.  The plant went under construction starting in April 
1999 with the start-up of the new process in December of 1999.  The Shelburne WWTP is still an 
extended aeration plant.  As an extended aeration plant it is designed to remove suspended solids, 
CBOD5 and phosphorus from the wastewater.  Major improvements were two aeration tanks 
constructed with fine bubble diffusers.  The sludge treatment system consists of a two stage aerobic 
sludge digestion system with a total storage volume of 580m3, equipped with coarse bubble aeration 
system and supernatant decanting.  The former oxidation ditch was converted to a sludge storage 
facility with approximately six months storage.  
Sludge loading facilities provide for transfer of digested aerobic sludge to trucks.  Digested sludge is 
land-applied as farm fertilizer.   
 
Works: 
Trunk Sanitary Sewers 

• 82 m of 750 mm diameter, 594 m of 600 mm diameter and 14.5 m of 300 mm 
diameter trunk 

sanitary sewers complete with emergency overflow to adjacent creek and all necessary 
manholes, appurtenances and inter-connections to the sanitary collection system, 
commencing at a point approximately 100 m south and 13 m west of the intersection of Ella 
Street and Highway Nos. 10 and 89 following an easement 60 m east and then north 
across Highway Nos. 10 and 89 and then generally along the creek bank to a point 
approximately 40 m south, 15 m west of the pumping station then due north to the centre of 
Centennial Street (unopened extension) and then north and west 82 m to the Inlet Works at 
the sewage treatment plant; 

Hauled Sewage Receiving Station 

• one (l) hauled sewage transfer tank with a capacity of 24,000 L, located adjacent to 
the inlet works building; 

 



 
ECA # 6413-ABLQQS 
Annual Performance Report:  January 1, 2021 to December 31, 2021 
Town of Shelburne: Shelburne Wastewater Treatment Plant 

Page 3 of 14 

 

Inlet Works 

• one (l) automatic mechanical bar screen having a Peak Flow Rate of 13,000 m /d, 
one (l) manually cleaned bar racks for emergency or maintenance bypass and one 
(1) bypass channel overflow weir;  one (l) 7.50 m x 2.93 m x 5.40 m benched wet 
well equipped with two (2) submersible pumps, each with VFD and rated at 34.4 to 
103.3 Lis at 10.2 to 12.0 m TDH;  one (l) wet weather flow pump rated at 81.0 Vs, 
8.53 m TDH, discharging to the wet weather flow holding ponds;  one (l) additional 
wet weather flow pump rated at 152 Vs, 1 6 m TDH., discharging through the storm 
forcemain to the wet weather flow holding ponds;  one (I) 2.1 m diameter vortex grit 
separator having a Peak Flow Rate of 9,504 m /d and a grit classifier;  three (3) 5.7 
m x 0.6 x 1.0 m SWD grit channels having a Peak Flow Rate of9,130 m /d for back 
up to the vortex grit separator; 

Wet Weather Flow Holding Ponds 

• one (l) 19,900 m Wet Weather Flow Holding Pond A and one (l) 16,800 m Wet 
Weather Flow Holding Pond B, to be used under emergency situations for temporary 
storage of wet weather flow to be returned later to the Inlet Works for further 
treatment; 

Aeration Tanks 

• two (2) 40 m x 10 m x 4.6 m SWD aeration tanks, each with two longitudinal cells 
with the inlet pipes to distribute flows into each cell of each tank, equipped with fine 
bubble diffused aeration system and two (2) centrifugal air blowers (one duty and 
one standby), rated at 500 Vs and 250 L/S respecti vely; 

Secondary Clarifiers 

• one (l) 14.0 m diameter x 2.8 m SWD secondary clarifiers equipped with sludge and 
scum removal mechanisms and cold weather cover; 

• one (l) 14.0 m diameter x 3.65 m SWD secondary clarifiers equipped with sludge and 
scum removal mechanisms and cold weather cover; 

Clarifier Effluent Pump System 

• two (2) 2.9 m x 2.1 m x 2.0 m S WD clarified effluent tanks;  three (3) VFD 
controlled dry pit filter feed pumps each rated at 17.2 to 51.7 L/S at 9.9 to I I .3 m 
T.D.H. discharging to either the filters or to the wet weather flow holding ponds; 

Filtration 

• two (2) cloth-filter treatment units (one standby) each having a Peak Flow Rate of 
558 m /h via one (1) 450 mm diameter inlet piping to a splitter box, 250 mm process 
pipings to the units and overflow over a weir; 

Ultraviolet (UV) Disinfection 



 
ECA # 6413-ABLQQS 
Annual Performance Report:  January 1, 2021 to December 31, 2021 
Town of Shelburne: Shelburne Wastewater Treatment Plant 

Page 4 of 14 

 

• a 8.0 m x 0.61 m x I .067 m deep channel equipped with a low pressure mercury 
vapour ultraviolet irradiation lamp system having a Peak Flow Rate of 8,921 m /d 
and with a weighted lever gate on the outlet to the Parshall flume to maintain the 
liquid level in the channel at a depth of 460 mm; 

Outfall Sewer 

• approximately 60 m of 450 mm x 740 mm effluent outfall pipe discharging from the 
Parshall flume to a minor tributary of Boyne River; 

Activated Sludge Pumping System 

• three (3) VFD controlled sludge pumps, each rated at 8.6 to 34.4 Vs at 3.2 to 7.6 m 
T.D.H., complete with valving and piping to permit withdrawal from either the 
secondary clarifier sludge sump or the scum hopper and returning to either the 
aeration tanks or to wasting to the sludge digesters; 

Phosphorus Removal 

• one (I) 24.1 m capacity chemical storage tank and four (4) chemical metering pumps 
(two with capacity of 23 Uh to the secondary clarifiers and two with capacity of 108 
LAI to the tertiary filters) for phosphorus removal; 

Sludge Digestion 

• a two stage aerobic sludge digestion system with one (l) 450 m stage I digester and 
one (l) 170 m stage 2 digester, both equipped with coarse bubble aeration system 
and supernatant decanting facility; 

• two (2) air blowers (one standby shared with the aeration tanks) rated at I  m 
fh supplying air to the digesters;  two (2) replacement digested sludge transfer 
pumps (one standby) each rated at 20 Vs at 19 m TDH; 

Biosolids Storage Tank 

• one (1) 4,300 m biosolids storage tank with mixing nozzles and two (2) mixing 
pumps; 

Effluent Flow Measurement 

• one (l ) 305 mm Parshall flume measuring quantity of effluent discharged from the 
plant located downstream of the UV disinfection system; 

Standby Power 

• one (l) 650 kW standby power diesel generator and 9000 L diesel tank with double-
walled containment 

 



 
ECA # 6413-ABLQQS 
Annual Performance Report:  January 1, 2021 to December 31, 2021 
Town of Shelburne: Shelburne Wastewater Treatment Plant 

Page 5 of 14 

 

This facility receives residential, commercial, institutional and industrial wastewater and provides a level 
of treatment to meet the amended "Environmental Compliance Approval - # 6413-ABLQQS" for 
discharging into the Beasley Drain a minor tributary of the Boyne River. The Boyne Creek empties into 
the Nottawasaga River, ultimately meeting Georgian Bay. 
 
A “Process Flow Schematic” is included in Appendix D of this report. 
 
An overview of Shelburne Wastewater Treatment Plant can be found in Table 1: 
Table 1.  Shelburne Wastewater Treatment Plant Overview 
Facility Name Shelburne Wastewater Treatment Plant 
Facility Type Extended Air STP with Tertiary Treatment 
Plant Classification WWT III 
Works Number 110000659 
Design Capacity 3,420 m3/day 
Receiving Water Besley Drain to Boyne Creek to Nottawasaga River 
Environmental 
Compliance Approval 

6413-ABLQQS  

2. Monitoring Data and Comparison to Effluent Limits 
As per Section 10(6)(a) of ECA 6413-ABLQQS, a summary and interpretation of all monitoring data and 
a comparison to the effluent limits outlined in Effluent Limits of Condition 7, including an overview of the 
success and adequacy of the Works is required.   
2.1 Sampling Frequency 
Hauled sewage, raw sewage, and final effluent are sampled on a regular basis.  The sampling types 
and frequencies are summarized in Tables 2, 3 and Table 4. The sampling frequencies meet the 
requirements set out in Section 9 of ECA 6413-ABLQQS. 
Table 2.  Hauled Sewage Monitoring (Hauled Sewage receiving Station) – Sampling Frequencies 

Parameter Sample Type Frequency 
BOD5 Grab Monthly 

Total Suspended Solids Grab Monthly 
Total Phophorus Grab Monthly 

Total Kjeldahl Nitrogen Grab Monthly 
 

Table 3.  Raw Sewage Monitoring – Sampling Frequencies 

Parameter Sample Type Frequency 
BOD5* Composite Monthly 

Total Suspended Solids* Composite Monthly 
Total Phosphorous* Composite Monthly 

Total Kjeldahl Nitrogen* Composite Monthly 
*Refer to Appendix A for monthly sample results. 

Table 4.  Effluent Sampling Monitoring – Sampling Frequencies 
Parameters Sample Type Frequency 

CBOD5* Composite Weekly 
Total Suspended Solids* Composite Weekly 

Total Phosphorous* Composite Weekly 
Total Ammonia Nitrogen* Composite Weekly 

E. Coli* Grab Weekly 
pH Grab/Probe Weekly 

Temperature Grab/Probe  Weekly 
*Refer to Appendix A for monthly sample results. 



 
ECA # 6413-ABLQQS 
Annual Performance Report:  January 1, 2021 to December 31, 2021 
Town of Shelburne: Shelburne Wastewater Treatment Plant 

Page 6 of 14 

 

2.2 Effluent Objectives and Effluent Limits 
The effluent objectives as per Section 6 of ECA 6413-ABLQQS for the Shelburne Wastewater 
Treatment Plant are: 
Table 5.  Effluent Objectives as per Section 6 of ECA 6413-ABLQQS 

Effluent Parameter Concentration Objective (mg/L) 
CBOD5 4.0 

Total Suspended Solids 4.0 
Total Phosphorous 0.12 

Total Ammonia Nitrogen 
June 01 to Sept 30 
Oct 01 to May 31 

 
0.5 
2.0 

E-coli 150 CFU /100 mL (monthly Geometric Mean Density) 
pH maintained between 6.5 to 8.5, inclusive, at all times 

 

The effluent limits that are to be met as per Section 7 of ECA 6413-ABLQQS for the Shelburne 
Wastewater Treatment Plant are found in Table 6.  Any exceedance with the limits found in Table 6 
constitutes a non-compliance with ECA 6413-ABLQQS. 
Table 6.  Effluent Limits as per Section 7 of ECA 6413-ABLQQS 

Effluent Parameter Average Concentration Limit (mg/L) Average Waste Loading Limit (kg/day) 
CBOD5 5.0 17.1 

Total Suspended Solids 5.0 17.1 
Total Phosphorous 0.25 0.86 

Total Ammonia Nitrogen 
Jun 01 to Sep 30 
Oct 01 to May 31 

 
0.8 
2.4 

 
2.7 
8.2 

E-coli 200 CFU /100 mL (monthly Geometric 
Mean Density) 

n/a 

pH maintained between 6.0 to 9.5, inclusive, at all times 

2.3 Comparison of Data to Effluent Objectives and Effluent Limits 
Analytical and monitoring data for the Shelburne Wastewater Treatment Facility is stored in OCWAs 
data management system (WISKI). Annual and monthly averages for flows, CBOD5, BOD5, Suspended 
Solids, Total Phosphorous, Nitrogen-series and E.coli can be found in Appendix A.   A comparison of 
analytical data from effluent samples to the effluent objectives and effluent limits shown in the below 
Tables 7-11: 
Table 7.   

 CBOD5 
Monthly Average 

Concentration 
(mg/L) 

Within 
Objectives  
(4.00 mg/L) 

Within Limits  
(5.00 mg/L) 

Monthly Average 
Loading (kg/d) 

Within Objectives  
( kg/d) 

Within Limits  
(17.10 kg/d) 

January 2.00 Yes Yes 4.50 n/a Yes 
February 2.25 Yes Yes 4.78 n/a Yes 

March 3.33 Yes  Yes 9.00 n/a Yes 
April 2.50 Yes Yes 5.63 n/a Yes 
May 3.00 Yes Yes 7.07 n/a Yes 
June 11.60 No No 23.94 n/a No 
July 6.31 No No 13.38 n/a Yes  

August 3.20 Yes  Yes  5.63 n/a Yes  
September 2.75 Yes  Yes  5.49 n/a Yes  

October 2.75 Yes  Yes  5.70 n/a Yes  
November 4.20 No Yes  10.19 n/a Yes  
December 3.00 Yes  Yes  7.90 n/a Yes  



 
ECA # 6413-ABLQQS 
Annual Performance Report:  January 1, 2021 to December 31, 2021 
Town of Shelburne: Shelburne Wastewater Treatment Plant 

Page 7 of 14 

 

*Required notification of non-compliances were made for the limit exceedances in June and July 2021 